


















































98.395.034796
Shear pin setting 1860 Nm - Shear Pin M8 x 1.25 x 50 G8.8 
(MICRON/EDMA CARDAN SHAFT)

PTO 98.395.034796



BRAIDED BUNGEE CORD - 29.39.34573



2

1

JACK

N° PART DESCRIPTION QTY

1 25.39.14280 - - Latch 1

2 98.395.028170 Mechanical Jack 1



8

4

1 12

9

13

7

6

11

2
10

5
3

AXLE - COLUMN ASSEMBLY 

N° PART DESCRIPTION QTY

1 29.42.34322 - - Support 1

2 29.42.34323 - - Support 1

3 98.002.158057 - Hex. Head Screw 4

4 98.190.127038 - Round head square neck 6

5 98.190.127051 - Round head square neck 6

6 98.190.158051 - Round head square neck 4

7 98.304.110158 - Lock Nut W 5/8" X11 4

8 98.304.151127 - Lock Nut G5 1/2" RW 6

9 98.304.151158 - Lock Nut W 5/8" 4

10 98.309.101127 - Flat Washer Ø 1/2" 6

11 98.311.101158 - Chamfered Washer 5/8" 7

12 29.39.34330 - - Reinforcement 1

13 29.39.34340 - Support Assembly 1



4

6

1 9

12

REPAIR KIT 3

7
2

REPAIR KIT 2

WHEEL HUB

REPAIR KIT 1

15

13

14

10

11

3

8

5

STUB AXLE ASSEMBLY

N° PART DESCRIPTION QTY

1 98.002.127044 - Hex. Head Screw 1/2" X 1 3/4" 2

2 98.002.127140 - Hex. Head Screw 2

3 98.303.310381 - Castle Nut 1

4 98.304.151127 - Lock Nut G5 1/2" RW 4

5 98.306.350190 - Lug Nut 5

6 98.309.101127 - Flat Washer Ø 1/2" 4

7 98.311.112127 - Chamfered Chamfered 2

8 98.334.050070 - - Split pin PASADOR DE ALETAS Ø 5 X 70 mm 1

9 98.395.025735 - - Brake Caliper 1

10 98.395.028142 - - Tire LLANTA 13.00DC P/ CUBIERTA 400/60-15.5 1

11 98.662.028141 1-BKT Tire - 1

12 29.39.34085 - Shaft Assembly 1

13 29.39.28130 - - Wheel Hub 1

14 29.43.28131 - - Washer 1

15 98.611.176970 - SAV Oil Seal 1



4

6

51

7

3

STUB AXLE ASSEMBLY - 29.39.28130

N° PART DESCRIPTION QTY

1 29.41.28129 - - Wheel Hub 1

3 29.41.34133 - - Cap 1

4 98.232.190062 - Hub Screw 5

5 98.460.310063  Straight Grease Fitting ALEMITE RECTO PROLONGADO 1/4 NF 1

6 98.730.330155 - - Bearing RODAMIENTO 30211 1

7 98.730.330945 - - Bearing RODAMIENTO 30209 1



4

3

1

2

5

CHASSIS - TUNNEL ASSEMBLY

N° PART DESCRIPTION QTY

1 98.002.190051 - Hex. Head Screw 8

2 98.309.101190 - Flat Flat 8

3 98.310.100190 - Grower Grower 2

4 29.39.34220 - - Tunnel Assembly 1

5 29.39.34110 - - Chassis Assembly 1



3

1

2

CYLINDER - TOWBAR ASSEMBLY 

N° PART DESCRIPTION QTY

1 29.43.24187 - - Lock Pin 2

2 98.378.034903 - - Hydraulic Cylinder 1

3 98.380.040090 - - R Pin CLIPS Ø 4x LONG. 90 MM 4



3

4

1

2

   HITCH 
ASSEMBLY

5

TOWBAR - AXLE ASSEMBLY 

N° PART DESCRIPTION QTY

1 29.39.34710 - - Towbar 1

2 29.39.34715 - - Hitch 1

3 29.43.34708 - - Lock Pin 2

4 98.334.050060 - - Split pin PASADOR DEALETA Ø 5 X 60 mm 2

5 98.378.021016 - - Press fit pipe  PRENSA CAÑO HIDRAULICO  5/8" 2



3

1

2

HITCH ASSEMBLY

N° PART DESCRIPTION QTY

1 29.39.34715 - - Hitch 1

2 98.002.190076 - Hex. Head Screw 2

3 98.301.150190 - Hex Nut TUERCA HEXAG. 3/4" RW Gº 5 2



TRAY

U CLAMPS OUTER BAR/ CYLINDER TELESCOPIC BAR SIDE RETAINERS



2

3

1

U CLAMPS

N° PART DESCRIPTION QTY

1 26.43.23375 - - U-Bolt 2

2 98.304.151127 - Lock Nut G5 1/2" RW 4

3 98.309.101127 - Flat Washer Ø 1/2" 4



4

1

6

3

5

2

OUTER BAR/ CYLINDER

N° PART DESCRIPTION QTY

1 29.43.35783 - - Lock Pin 2

2 29.43.35783 - Split pin 4

3 98.190.127038 - Round head square neck 4

4 98.304.151127 - Lock Nut G5 1/2" RW 4

5 98.309.101127 - Flat Washer Ø 1/2" 4

6 98.378.034901 - - Hydraulic Cylinder Rod Clevis 2" X 600mm 1



5

6

7

3

4

1

2

TELESCOPIC BARS

N° PART DESCRIPTION QTY

1 29.39.23780 - - Tube Assembly 2

2 29.39.34784 - - Tube Assembly 1

3 29.39.34785 - - Tube Assembly 1

4 98.002.190114 - Hex. Head Screw 3/4" X 4 1/2" 4

5 98.228.635254 - Self-drilling 4

6 98.304.151190 - Lock Nut W 3/4" x 10h" 4

7 98.309.100190 - Flat Flat 8



3

4

2

7

5

6

1

SIDE RETAINERS

N° PART DESCRIPTION QTY

1 29.39.23915 - - Plate 1

2 29.39.23920 - - Plate 1

3 98.002.095025 - Hex. Head Screw 3/8" X 1" 4

4 98.002.095050 - Hex. Head Screw 2

5 98.304.151095 - Lock Nut RW 3/8" 2

6 98.309.100095 - Flat Washer 3/8" 8

7 29.39.34780 - - Tray Assembly 1



3

4

1

2

GRAIN SAMPLER COVER ASSEMBLY

N° PART DESCRIPTION QTY

1 29.42.33316 - - Cap 1

2 98.190.079025 - Round head square neck  TORN.C/RED.CUELLO CUAD.G5 5/16" X 7/8" RW             4

3 98.304.151079 - Lock Nut W 5/16" 4

4 98.309.100079 - Flat Washer 5/16" 4



6

8

4

2

7

1

5

3

GRAIN SAMPLER ASSEMBLY

N° PART DESCRIPTION QTY

1 29.42.33315 - - Cap 1

2 98.002.079025 - Hex. Head Screw 5/16" X 1" 1

3 98.190.079025 - Round head square neck  TORN.C/RED.CUELLO CUAD.G5 5/16" X 7/8" RW             4

4 98.304.151079 - Lock Nut W 5/16" 4

5 98.307.111079 - Wing 1

6 98.309.100079 - Flat Washer 5/16" 4

7 98.310.100079 - Grower Washer 5/16" 1

8 29.39.33310 - - Grain Sample 1



1

5

3

6

2

4

RUBBER FLAP ASSEMBLY

N° PART DESCRIPTION QTY

1 29.42.34218 - - Support 1

2 29.42.34219 - - Support 1

3 29.46.34217 - - Rubber 1

4 98.002.095025 - Hex. Head Screw 3/8" X 1" 18

5 98.309.100095 - Flat Washer 3/8" 18

6 98.310.100095 - Grower Washer 3/8" 18



SUPPORT

SHAFT SUPPORT

98.395.034796
Shear pin setting 1860 Nm - Shear Pin M8 x 1.25 x 50 G8.8 
(MICRON/EDMA CARDAN SHAFT)

AUGER

GUARD

TRANSMISSION COVER

TUBE

TUBE / COLUMN

INSPECTION COVER ASSEMBLY



5

6

2

11

7

9

10

8

12

1

3

COVER ASSEMBLY - 29.29.34410

N° PART DESCRIPTION QTY

1 29.42.34413 - - Cap 1

2 98.002.079019 - Hex. Head Screw 1/4" X 3/4" 4

3 98.002.063019 - Hex. Head Screw 1

4 98.002.079019 - Round head square neck 2

5 98.190.079019 - Round head square neck 1

6 98.301.150095 - Hex Nut TUERCA HEXAGONAL W3/8" x 16 1

7 98.304.151079 - Lock Nut W 5/16" 4

8 98.309.101063 - Flat Flat 4

9 98.309.101079 - Flat Washer 5/16" 3

10 98.408.014264 - - Handle PERILLA VOLANTE LTD 875 1833 1

11 27.39.82508 - - Cover Assembly 1

12 29.39.34410 - - Cover Assembly 1



TUBE - 29.39.34310



3

2

1

GUARD

N° PART DESCRIPTION QTY

1 98.002.063019 - Hex. Head Screw 1/4" X 3/4" 4

2 98.309.101063 - Flat Flat 4

3 27.39.82508 - - Cover Assembly 1



1

3

2

GUARD ASSEMBLY

N° PART DESCRIPTION QTY

1 27.56.82509 - - Cover support 1

2 27.56.82510 - Assembly Cover support 1

3 98.328.014220 - - Ring 1



8

4

2

1

6

5

3

7

INSPECTION COVER ASSEMBLY

N° PART DESCRIPTION QTY

1 29.42.25993 - - Handle 1

2 29.43.25973 - - Shaft 1

3 29.43.25994 - - U-Bolt 1

4 98.002.079025 - Hex. Head Screw 5/16" X 1" 2

5 98.304.151079 - Lock Nut W 5/16" 4

6 98.311.100079 - Chamfered Washer 5/16" 2

7 98.334.030030 - - Split pin PASADOR DE ALETAS Ø N°10 X 30 mm 2

8 29.39.34335 - - Inspection Gate 1



TRANSMISSION 
ASSEMBLY1

COVER ASSEMBLY

CHAIN COVER ASSEMBLY

N° PART DESCRIPTION QTY

1 29.29.34410 --Cover Assembly 1



INLET SHAFT

9

10

1

14

CHAIN TENSIONER

18

BEARING HOUSING

15

2

16

11

7

6

7

5

3

4

19

13

8

17

DRIVE ASSEMBLY

N° PART DESCRIPTION QTY

1 25.39.25726 - - Register 1

2 25.43.25717 - - Cap 1

3 29.43.34358 Outer Gear wheel  Z:32 1

4 29.43.34361 - - Washer 1

5 29.43.34362 - - Cotter pin 1

6 98.002.127038 - Hex. Head Screw 1/2" X 1 1/2" 1

7 98.002.127044 - Hex. Head Screw 1/2" X 1 3/4" 12

8 98.002.158044 - Hex. Head Screw 5/8" X 1 3/4" 1

9 98.301.150127 - Hex Nut G5 Ø 1/2" RW 8

10 98.309.101127 - Flat Washer Ø 1/2" 2

11 98.310.100127 - Grower Washer 1/2" 1

12 98.310.101127 - Grower Washer 1/2" 6

13 98.310.101158 - Grower Washer 5/8" 1

14 98.342.025725 - Tension Spring Ø  4 1

15 29.39.30730 - - Chain Tensioner Assembly 1

16 29.39.34355 - Angle Gearbox 1

17 29.39.34365 - - Chain Assembly ASA 80-1" 1

18 29.39.34400 - Shaft Assembly 1

19 98.388.220254 - - ASA joint 1

12

9



11
89

12

6

10

7

3

5

4

2

1

INLET SHAFT ASSEMBLY

N° PART DESCRIPTION QTY

1 25.43.25423 - - Cotter pin 1

2 29.39.34400 - Shaft Assembly 1

3 29.41.34401 - - Support 1

4 29.43.34359 - - Sprocket 1

5 29.43.34402 - - Shaft 1

6 29.43.34403 - - Bushing 1

7 98.077.095019 - Flush head allen Screw 3/8" X 3/4" 2

8 98.303.311317 - Castle Nut NF 1 1/4" 1

9 98.309.100317 - Flat Washer 1 1/4" 1

10 98.322.000900 - Int. Retaining ring 2

11 98.334.050060 - - Split pin PASADOR DEALETA Ø 5 X 60 mm 1

12 98.705.507750 - - Bearing RODAMIENTO N° 6210-2RS SKF 3



5

12

2

1

4

3
9

11

7

6
10

8

CHAIN TENSIONER - 29.39.30730

N° PART DESCRIPTION QTY

1 25.39.21732 - Tensioner Assembly 1

2 25.43.21712 - - Spacer 1

3 25.43.25717 - - Cap 1

4 25.53.25710 Outer Gear wheel  Z:13 1

5 29.43.30711 - - Guide 1

6 29.43.30713 - - Cap 1

7 98.002.127038 - Hex. Head Screw 1/2" X 1 1/2" 1

8 98.002.190114 - Hex. Head Screw 3/4" X 4 1/2" 1

9 98.310.100127 - Grower Washer 1/2" 1

10 98.310.100190 - Grower Grower 1

11 98.460.300063  Straight Grease Fitting 1/4" NF 1

12 98.705.206530 - - Bearing BOLILLERO 6206 2RS 2



6
11

7

8

12

3

1

4

10

9

5

BEARING HOUSING ASSEMBLY

N° PART DESCRIPTION QTY

1 29.39.34355 - Angle Gearbox 1

3 29.41.34355 - - Support 1

4 29.43.34357 - - Bushing 1

5 98.002.127044 - Hex. Head Screw 1/2" X 1 3/4" 6

6 98.301.150127 - Hex Nut G5 Ø 1/2" RW 6

7 98.310.101127 - Grower Washer 1/2" 6

8 98.322.001200 - Inner Retaining ring Ø120 1

9 98.460.300063  Straight Grease Fitting 1/4" NF 1

10 98.610.345285 - DBH Oil Seal 5285 - Lx 1

11 98.611.178084 - SAV Oil Seal 10279 1

12 98.713.134357 - - Bearing 2



3

4

2

1
9

7

8

5

6

SHAFT SUPPORT ASSEMBLY

N° PART DESCRIPTION QTY

1 29.39.34370 - Support Assembly 1

2 29.42.34375 - - Plate 1

3 98.190.127051 - Round head square neck 8

4 98.190.158051 - Round head square neck 4

5 98.304.151127 - Lock Nut G5 1/2" RW 8

6 98.304.151158 - Lock Nut W 5/8" 4

7 98.309.101127 - Flat Washer Ø 1/2" 8

8 98.755.255552 - - Bearing 1

9 98.798.020210 - Bearing  1



LOWER CORNER BRACKET

UPPER CORNER BRACKET

LOWER CORNER BRACKET

IN
S

P
E

C
T

IO
N

 W
IN

D
O

W
S

CROSSBAR

SIDE PANEL

UPPER HOPPER - 29.39.34471



1

4

5

32

1

3

2

CROSSBAR ASSEMBLY

N° PART DESCRIPTION QTY

1 98.190.079022 - Round head square neck 18

2 98.304.151079 - Lock Nut W 5/16" 18

3 98.309.101079 - Flat Washer 5/16" 18

4 29.39.34475 - - Tightener Assembly 1

5 29.39.34480 - - Tightener Assembly 2



2

1

4

3

2

4

1

3

INSPECTION WINDOW ASSEMBLY

N° PART DESCRIPTION QTY

1 29.46.27456 - Sight glass 2

2 98.190.079022 - Round head square neck 11

3 98.304.151079 - Lock Nut W 5/16" 12

4 98.309.101079 - Flat Washer 5/16" 12



2
3

4

1

3

1

4

2

UPPER CORNER BRACKET ASSEMBLY

N° PART DESCRIPTION QTY

1 29.52.26453 - Upper Corner plate 4

2 98.190.079022 - Round head square neck 16

3 98.304.151079 - Lock Nut W 5/16" 16

4 98.309.101079 - Flat Washer 5/16" 16



2

1

3 4

LOWER CORNER BRACKET ASSEMBLY

2

1

3

4

N° PART DESCRIPTION QTY

1 29.42.34456 - - Cap 4

2 98.190.079022 - Round head square neck 4

3 98.309.101079 - Flat Washer 5/16" 4

4 98.304.151079 - Lock Nut W 5/16" 4



2

1 4

3

LOWER CORNER BRACKET ASSEMBLY

N° PART DESCRIPTION QTY

1 29.42.35457 - Upper Corner plate 4

2 98.190.079022 - Round head square neck 8

3 98.304.151079 - Lock Nut W 5/16" 8

4 98.309.101079 - Flat Washer 5/16" 8



4

2

3

1

5

UPPER - LOWER HOPPER ASSEMBLY

N° PART DESCRIPTION QTY

1 98.190.079022 - Round head square neck 10

2 98.304.151079 - Lock Nut W 5/16" 10

3 98.309.101079 - Flat Washer 5/16" 10

4 29.39.34420 - Lower Hopper 1

5 29.39.34471 - Upper Hopper 1



4

6

5

3

1

2

SIDE PANELS' ASSEMBLY

4

6

5

N° PART DESCRIPTION QTY

1 29.42.34472 - - Panel 2

2 29.42.34473 - - Panel 1

3 29.42.34474 - - Panel 1

4 98.190.079022 - Round head square neck 20

5 98.304.151079 - Lock Nut W 5/16" 20

6 98.309.101079 - Flat Washer 5/16" 20



2
3

1

SIDE PANEL´S ASSEMBLY

HOPPER BASE ASSEMBLY

LOWER HOPPER - 29.39.34420

N° PART DESCRIPTION QTY

1 98.190.079022 - Round head square neck 18

2 98.304.151079 - Lock Nut W 5/16" 18

3 98.309.101079 - Flat Washer 5/16" 18



2

1

4
3

HOPPER BASE ASSEMBLY

2

1 4 3

N° PART DESCRIPTION QTY

1 29.42.34435 - - Cap 4

2 98.190.079022 - Round head square neck 4

3 98.304.151079 - Lock Nut W 5/16" 4

4 98.309.101079 - Flat Washer 5/16" 4



3 4
5

1

2

SIDE PANELS' ASSEMBLY

3

4

5

N° PART DESCRIPTION QTY

1 29.42.34421 - - Panel 2

2 29.42.34422 - - Panel 2

3 98.190.079022 - Round head square neck 8

4 98.309.101079 - Flat Washer 5/16" 8

5 98.304.151079 - Lock Nut W 5/16" 8



3

8

4

7

6

5

1

2

9

HYDRAULIC CYLINDER ASSEMBLY

PARALELLOGRAM - CRADLE ASSEMBLY

EASY LIFT - TUNNEL ASSEMBLY

N° PART DESCRIPTION QTY

1 98.002.158051 - Hex. Head Screw 5/8" X 2" 8

2 98.002.190063 - Hex. Head Screw 3/4" X 2 1/2" 8

3 98.304.110158 - Lock Nut W 5/8" X11 8

4 98.304.151190 - Lock Nut W 3/4" x 10h" 8

5 98.309.100158 - Flat Washer 5/8" 16

6 98.311.100190 - Chamfered Chamfered 16

7 29.39.34575 - Support Assembly 1

8 29.39.34590 - Support Assembly 1

9 29.39.34595 - Support Assembly 1



13

7
12

11
5

3

9

6
10

4

8

14

1

2

PARALELLOGRAM - CRADLE ASSEMBLY

N° PART DESCRIPTION QTY

1 25.43.21348 - - Washer 2

2 29.39.33540 - - Cradle 1

3 29.39.34510 - Support Assembly 2

4 29.39.34555 - - Arm Assembly 1

5 29.39.34585 - - Arm Assembly 1

6 29.42.34531 - Right Support 2

7 98.002.158044 - Hex. Head Screw 5/8" X 1 3/4" 2

8 98.002.158102 - Hex. Head Screw 4

9 98.002.158114 - Hex. Head Screw 2

10 98.002.158127 - Hex. Head Screw 5/8" X 5" 4

11 98.304.110158 - Lock Nut W 5/8" X11 10

12 98.310.101158 - Grower Washer 5/8" 2

13 29.39.34590 - Support Assembly 1

14 29.39.34595 - Support Assembly 1



11

10

2

8

1

12

3

9

5

6

7

4

HYDRAULIC CYLINDER ASSEMBLY

N° PART DESCRIPTION QTY

1 29.39.34575 - Support Assembly 1

2 29.39.34579 - - Cylinder end 1

3 29.39.34580 - - Hydraulic Cylinder Rod Clevis 1

4 29.39.34585 - - Arm Assembly 1

5 29.42.34588 - Fastening  4

6 29.43.34587 - - Lock Pin 2

7 98.002.127063 - Hex. Head Screw 4

8 98.300.300381 - Lock Nut CONTRATUERCA 1 1/2" NF 1

9 98.304.151127 - Lock Nut G5 1/2" RW 4

10 98.309.101127 - Flat Washer Ø 1/2" 4

11 98.334.050060 - - Split pin PASADOR DEALETA Ø 5 X 60 mm 2

12 98.378.034576 - - Hydraulic Cylinder 1



29.29.34940 - 2 SPOOL29.29.34941 - 3 SPOOL

HYDRAULIC DIAGRAM



18

12

27

2817

21

14

22

26

20

5

4

1124

10

7

9
8

6

13

19

23 3

1

25

2

16

15

REPAIR KIT

HYDRAULIC DIAGRAM

N° PART DESCRIPCIÓN QTY

1 29.56.33952 - - Hose 1/4" - R17 L:400mm - HG9/16" JIC y HG 90° 9/16" JIC (P) 2

2 29.56.34953 - - Hose 3/8" - R17 L:3850mm - 3/4" JIC y MF 1/2 NPT (P) 1

3 29.56.34954 - - Hose 3/8" - R17 L:3750mm - 3/4" JIC y MF 1/2 NPT (R) 1

4 29.56.34955 - - Hose 3/8" - R17 L:3000mm - HG 3/4" JIC y HG 3/4" JIC (P) 1

5 29.56.34956 - - Hose 3/8" - R17 L:3000mm - HG 3/4" JIC y MF 1/2 NPT (R) 1

6 29.56.34957 - - Hose 1/4" - R17 L:3000mm - HG 9/16" JIC y HG 9/16" JIC (P) / (TOWAR / TRAY) 2

7 29.56.34958 - - Hose 1/4" - R17 L.3000MM - HG 9/16"JIC y HG 9/16" JIC (R) / (TOWAR / TRAY) 2

8 29.56.34959 - - Hose 1/4" - R17 L:920mm - HG 9/16" JIC. y HG 90° 9/16" JIC (P) (TOWBAR) 1

9 29.56.34960 - - Hose 1/4" - R17 L:870mm - HG 9/16" JIC. y HG 90° 9/16" JIC (R) (TOWBAR) 1

10 29.56.34961 - - Hose 1/4" - R17 L:1700mm - HG 9/16" JIC y HG 90° 9/16" JIC (P) / (HANGER) 1

11 29.56.34962 - - Hose 1/4" - R17 L:1600mm - HG 9/16" JIC y HG 9/16" JIC (R) / (HANGER) 1

12 98.362.033960 - Ball Valve 3

13 98.378.007276 - Bulkhead Adapter M3/4" UNF JIC y M 3/4" UNF JIC 2

14 98.378.023323 - Bulkhead Adapter M 9/16"UNF JIC y M 9/16" UNF JIC 4

15 98.378.033272 - Directional control valve Valve 1

N° PART DESCRIPCIÓN QTY

16 98.378.034576 - - Hydraulic Cylinder Ø 3" - 333 mm 1

17 98.378.034903 - - Hydraulic Cylinder Ø 3" - 222 mm 1

18 98.378.034938 - M Adapter M 9/16" UNF JIC y M 9/16" UNF Oring 5

19 98.378.034939 - M Adapter  M 9/16" UNF JIC y M 3/8" BSP - Ø1.25mm 9

20 98.378.045143 - - Elbow 90º HG 9/16"-18h UNF Jic/M 9/16"-18h UNF Jic 1

21 98.378.054501 - - Elbow JIC 37º 1

22 98.378.060815 - M Adapter 3/4 JIC M - 1/2 BSP "O" F 1

23 98.378.061384 - M Adapter  M-1/2"NPT-M 1/2"NPT 1

24 98.378.070737 - - Plug 2

25 98.378.070739 - M Adapter  M 3/4" UNF JIC y M 3/8" BSP 2

26 98.378.070747 - - Adapter HG 9/16" UNF JIC y HG 9/16" UNF JIC 3

27 98.378.089705 - Unidireccional Valve R 1/2" NPT - 350 BAR 1

28 98.378.034901 - - Hydraulic Cylinder 2" / 600 mm 1



15

23

24

10

12

18

22

5

4

9

17

20

8

7

6

11

16

19 3

1

21

2

13

14

REPAIR KIT

HYDRAULIC DIAGRAM

N° PART DESCRIPCIÓN QTY

1 29.56.33952 - - Hose 1/4" - R17 L:400mm - HG9/16" JIC y HG 90° 9/16" JIC (P) 2

2 29.56.34953 - - Hose 3/8" - R17 L:3850mm - 3/4" JIC y MF 1/2 NPT (P) 1

3 29.56.34954 - - Hose 3/8" - R17 L:3750mm - 3/4" JIC y MF 1/2 NPT (R) 1

4 29.56.34955 - - Hose 3/8" - R17 L:3000mm - HG 3/4" JIC y HG 3/4" JIC (P) 1

5 29.56.34956 - - Hose 3/8" - R17 L:3000mm - HG 3/4" JIC y MF 1/2 NPT (R) 1

6 29.56.34957 - - Hose 1/4" - R17 L:3000mm - HG 9/16" JIC y HG 9/16" JIC (P) / (TOWAR / TRAY) 1

7 29.56.34958 - - Hose 1/4" - R17 L.3000MM - HG 9/16"JIC y HG 9/16" JIC (R) / (TOWAR / TRAY) 1

8 29.56.34961 - - Hose 1/4" - R17 L:1700mm - HG 9/16" JIC y HG 90° 9/16" JIC (P) / (HANGER) 1

9 29.56.34962 - - Hose 1/4" - R17 L:1600mm - HG 9/16" JIC y HG 9/16" JIC (R) / (HANGER) 1

10 98.362.033960 - Ball Valve 2

11 98.378.007276 - Bulkhead Adapter M3/4" UNF JIC y M 3/4" UNF JIC 2

12 98.378.023323 - Bulkhead Adapter M 9/16"UNF JIC y M 9/16" UNF JIC 2

13 98.378.033262 - - Valve R 3/8" BSP - 40 LTS 1

N° PART DESCRIPCIÓN QTY

14 98.378.034576 - - Hydraulic Cylinder Ø 3" - 333 mm 1

15 98.378.034938 - M Adapter M 9/16" UNF JIC y M 9/16" UNF Oring 4

16 98.378.034939 - M Adapter  M 9/16" UNF JIC y M 3/8" BSP - Ø1.25mm 6

17 98.378.045143 - - Elbow 90º HG 9/16"-18h UNF Jic/M 9/16"-18h UNF Jic 1

18 98.378.060815 - M Adapter 3/4 JIC M - 1/2 BSP "O" F 1

19 98.378.061384 - M Adapter  M-1/2"NPT-M 1/2"NPT 1

20 98.378.070737 - - Plug 2

21 98.378.070739 - M Adapter  M 3/4" UNF JIC y M 3/8" BSP 2

22 98.378.070747 - - Adapter HG 9/16" UNF JIC y HG 9/16" UNF JIC 2

23 98.378.089705 - Unidireccional Valve R 1/2" NPT - 350 BAR 1

24 98.378.034901 - - Hydraulic Cylinder 2" / 600 mm 1



REPAIR KIT / DALAGI CYLINDER

PLAIN NUT



RAPAIR KIT / MORO CYLINDER

GROOVED NUT



15 1121

2
7

19

29

9

8

23

30

25

3

16

17

22

18

27

6

14

26

20

12

1

13
4

5BRAKE PUMP 
  REPAIR KIT

28

1024

HYDRAULIC BRAKE PANEL ASSEMBLY - 29.39.35840

N° PART DESCRIPTION QTY

1 29.39.35839 - - Brake system 1

2 29.42.27807 - - Cap 1

3 29.42.35837 - - Support 1

4 29.43.27804 - - Nut 1

5 29.43.27806 - - Supplement 1

6 29.43.27808 - - Shaft 1

7 29.43.27810 - - Cotter pin 1

8 29.46.27820 - - Strap 1

9 29.56.27816 - - Hose MF 1/4" NPT X HG 9/16"x18h JIC 37º 1

10 29.56.35814 - - Hose HG 90° 9/16"JIC X JIC 37° 9/16" x 18h 1

11 98.002.079022 - Hex. Head Screw 5/16" X 7/8" 1

12 98.002.095032 - Hex. Head Screw Ø3/8" X 1 1/4" G5 4

13 98.061.063022 - - Stud 1

14 98.173.039019 - Button Head 3

15 98.190.095032 - Round head square neck 6

16 98.301.150039 - Hex Nut TUERCA EXAG.G5 5/32" RW  3

N° PART DESCRIPTION QTY

17 98.304.151095 - Lock Nut RW 3/8" 10

18 98.309.100039 - Flat Washer 5/32" 3

19 98.309.100095 - Flat Washer 3/8" 6

20 98.310.100039 - Grower Grower 3

21 98.310.100079 - Grower Washer 5/16" 1

22 98.378.027811 - - Hydraulic Cylinder 1

23 98.378.027815 - Directional control valve Valve VALVULA DE AGUJA NACIONAL 1

24 98.378.035135  - Hydraulic Cylinder ADAPTADOR ASIENTO MACHO JIC 37° x Asiento O'Ring plano 1

25 98.378.054501 - - Hydraulic Cylinder 2

26 98.378.060135 - M Adapter ADAPTADOR MACHO/MACHO 1/4" NPT X 9/16 Jic 1

27 98.378.071985 - - Hydraulic Cylinder 1

28 98.395.027808 - - Brake Pump 1

29 98.408.027809 - - Handwheel 1

30 98.610.171794 - SAV  1



98.395.027811
BRAKE PUMP REPAIR KIT

98.395.027808
DODGE BRAKE PUMP WITH PISTON F700 (AIMAR)

REPAIR KIT BRAKE PUMP - 98.395.027811



REPAIR KIT N°1 - 98 395 022305

1 - DUSTA SHIELD 
2 - PISTON SEAL
3 - BRAKE PAD
4 - BRAKE PISTON

05/98.395.022305 AIMAR UNIVERSAL CALIPERREPAIR KIT



1 - BRAKE PAD

05/98.395.022315 AIMAR BRAKE PAD SET

REPAIR KIT N°2 - 98 395 022315



05/98.395.022312 AIMAR RUBBER SEALS SET

REPAIR KIT N°3 - 98 395 022312



10

6

2

4

1

5 3

7

9

ELECTRIC SYSTEM

N° PART DESCRIPTION QTY

1 29.42.34921 - Light Holder 1

2 29.42.34922 - Light Holder 1

3 29.42.34922 - Round head square neck 4

4 98.190.095032 - Lock Nut RW 3/8" 4

5 98.304.151095 - Flat Washer 3/8" 4

6 98.309.100095 - Flat Washer 3/8 2

7 98.846.042856 - Running light Assembly 2



TRANSPORT LIGHTS DIAGRAM - 98.846.034970 



WORK LIGHTS DIAGRAM - 98.846.034974



ONE BIT OF THE AUGER IS FULLY CASE-HARDENED.
MINIMUM HARDENED LAYER DEPTH: 1.5 mm

AUGER - 29.39.34350


